
ISO_A0_(841.00_x_1189.00_MM)

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

Name

Signature

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

SHEET NO.

SITE PLAN

SITE PLAN
1 / 3

PLAN SHOWING THE PROPOSED CONSTRUCTION OF

GROUND FLOOR + 1 FLOOR (HEIGHT 11.90M) KALYANA

MANDAPAM AT VANAGARAM AMBATTUR ROAD,

AYANAMBAKKAM, CHENNAI COMPRISED IN OLD S.NO.

124 PART & 125 PART,NEW S. NO. 125/3 & 124/7 OF

AYANAMBAKKAM VILLAGE WITHIN THE LIMITS OF

THIRUVERKADU MUNICIPALITY

A)  AREA STATEMENT

A)  PARKING STATEMENT 

 AREA AS PER PATTA

 AREA AS PER DOCUMENT

 AREA CONSIDERED FOR FSI

STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD

OSR AREA

TOTAL FSI AREA

FSI FACTOR

COVERAGE AREA (PERCENTAGE %)

VEHICLE REQUIRED PROVIDED

LORRY

CAR

TWO WHEELER

CYCLE

SQ.M.

6292.00

0.520

0.00

NA

3274.30

425.98

6292.00

6292.00

0

78

76

0

53

53

0 0

BUILDING

FSI AREA

COMM. RESI.

DU

TOTAL

IND. INST.

BUILDING WISE FSI STATEMENT

FSI AREA

NO OF SAME BUILDING

3274.30A-1 (MARRIA...) 0.000.00 0.00 3274.300

3274.30Total 0.000.00 0.00 3274.300

FLOORS

FSI AREA

COMM. RESI.

DU

FSI AREA

TOTAL

IND. INST.

FLOOR WISE FSI STATEMENT:A (MARRIAGE HALL)

0 1752.140.00 0.001752.14 0.00GROUND FLOOR

0 1522.160.00 0.001522.16 0.00FIRST FLOOR

0 0.000.00 0.000.00 0.00Terrace

0 3274.300.00 0.003274.30 0.00Total

1
8

.
0

0
M

 
 
W

I
D

E
 
R

O
A

D
 

H
O

S
P

T
I
A

L

A
P

O
L

L
O

TO AYYANMBAKKAM

VANAGARAM-AMBATTUR ROAD 

R
 
 
O

 
 
A

 
 
D

ROAD

TO POONAMALLEE

POONAMALLEE HIGH ROAD

KALYANAMANDABAM

M CONVENTION

SRIVARI

SKY CITIY

SITE

PORPOSED

Location plan (Taken as per User Inputs)

R
A

I
N

 
W

A
T

E
R

 
H

A
R

V
E

S
T

I
N

G

 Chamber

Filter 

Sump

Bore Well

Recharge Well

Rain Water Pipe

Provided as per CBR Norms Drawing No:3A

Not To Scale

Proposed Rain Water Harvesting System

ACF

8
8
9
1

617

2840

4
3
2
2

6
1
7

SBRT

PUMPROOM 

LVL+3.20M

LVL-4.00M

FGL 0.00M

4
9
4
0

3
7
0
5

SECTION - AA

SECTION - BB

B

9.00

9.00

10
1.20x2.30x3.50+0.50M FB

UFTWT
UF TREATED WATER TANK

RCC1

1.20x2.30x1.20+4.80M FB
CT

COLLECTION TANK
3.30 RCC1

0.60x0.60x1.00 LD
BSC-2

BAR SCREEN CHAMBER
0.36 RCC1

1

CCP CHEMICAL CLEANING PUMP14

1

CCT CHEMICAL CLEANING TANK13

1

UF UF SKID12

2

UFBP UF FEED PUMP11

AB

9900

1200

4
8
0
0

1
2
0
0
 
L
D

CT

01

MH MH

6

PLANPLAN

PLAN

6

5 5

SECTION-5-5

2
0
0

2
0
0

600

800

SECTION-6-6

4
4

3 311

SECTION-3-3

2
2

2
0
0

2
0
0

600

1300

2
0
0

900

2
0
0

1100

SECTION -2-2

SECTION -1-1

PLAN

6
0
0

800

1300

ACFPSF
RSP

1100

9
0
0

AB

SECTION-4-4

ENTRANCE

CTP

RSTP

RSP

DTP

UFFP

CCT

U
F

 
S

K
I
D

CCP

PANELFPFP

FFP

ACFPSF

MH

AB

AA

B

02

MH

01

BSC

MH

CT

MH

1200600

6
0
0

2
3
0
0

MH

BSC

MHMHMHMH

U
F

T
W

T

UFFTDCTSBRTSHTEQT

MHMHMHMH

MH

9900

120012001200150012001200

MH

01

BSC

MH

CT

MH

1200600

6
0
0

2
3
0
0

LAYOUT WITH PUMPROOM FOR STP - 10 KLD

LAYOUT FOR STP - 10 KLD

LVL+3.20M

LVL-4.00M

FGL 0.00M

500 500

1200

4
5
0

MH

5
0
0

3
5
0
0
 
L
D

U
F

T
W

T

1500

4
5
0

RUNGS

MH

5
0
0

3
5
0
0
 
L
D

SBRT

500

4
5
0

4
5
0

500500

4
5
0

4
5
0

500

RUNGS

4
8
0
0

9900

PUMPROOM ABOVE TANKS

W

UFFP

ACFPSF

FFP

INLET BOP-4.50M

RAW SEWAGE

MH MHMHMH

600

5
0
0

3
5
0
0
 
L
D

1
0
0
0

5
0
0

3
5
0
0
 
L
D

1
0
0
0

3
0
0
0
 
L
D

8500

1200120012001200

3
0
0
0
 
L
D

BSC

UFFTDCT

SHT

EQT

MH

BSC

F
P

MHMHMHMH

UFTWTUFFTDCTSBRTSHTEQT

MHMHMHMHMH

MH

9900

120012001200150012001200

AD

AD

NTS

BK

JB

-

:

LAYOUT & SECTION FOR STP 10 KLD

:

:

SEWAGE TREATMENT PLANT - 10 KLD

-

-

LAYOUT , SECTION & FOUNDATION FOR STP - 10 KLD

EMAIL:DHAMO@ECOTECHLABS.IN.

PALLIKARANAI, CHENNAI - 600 032. LANDLINE  : 044-4353 4036

PLOT NO-48, 2ND MAIN ROAD, RAM NAGAR, SOUTH EXTENSION,

ECO TECH LABS (P) LTD.

LEGEND:-

PUDDLE SLEEVE 

MANHOLE

RCC WALL

1. ALL DIMENSIONS ARE IN MM.

4. F.G.L LEVEL CONSIDER ±0.00M

3. ALL DIMENSIONS ARE CONSIDERED AS INNER CLEAR.

2. ALL LEVELS ARE IN METERS.

NOTES :-

9

8

7

1.20x2.30x3.00+1.00M FB

1.20x2.30x3.50+0.50M FB
UFFT

UF FEED TANK
RCC1

EQT
EQUALIZATION TANK

8.00 RCC1

1.20x2.30x3.00+1.00M FB

1.20x2.30x3.50+0.50M FB

BSC-1
BAR SCREEN CHAMBER

5

12.00

RCC

RCC11.50x2.30x3.50+0.50M FB

9.00

8.00

1.70

³TANK IN M

VOLUME OF

LIST OF CIVIL UNITS :- STP

6

4

3

1

S.NO

RCC

RCC

RCC

1

1

20.60x0.60x4.80 LD

MOCQTY.L X W X HT

SHT
SLUDGE HOLDING TANK

DCT
DECANT TANK

SBRT SEQUENCE BATCH REACTOR

DESCRIPTIONMARKS

MAIN CONTRACTOR :

:VERD

VERD

:SCALE

:DATE

:APPR

:CHKD

FOR EXECUTION0

DRAWDESCRIPTION
APPR

CHKDREV No. DATE

CLIENT     :

CONSULTANT :

: 1 OF 1SHEET

:DRAWN

0:REV.

PROJECT

TITLE

DRG No.

N

10 11 1275 63 4

G

F

E

D

C

B

A

16

H

13 14 15

5 6 7 8 9 10 11 12 13 14 15 161 2 3 4

ASDASD

H

G

F

E

D

C

B

A

1 2

2

FP

SP

UF UF FEED PUMP

9

RAW SEWAGE TRANSFER PUMP

FILTER PRESS

10

SCREW PUMP

1

1

LIST OF MECHANICAL UNITS - STP

8

7

6

5

4

3

2

1

S.NO

1

1

2

2

2

2

1

QTY

BAR SCREEN (COARSE & FINE) BS-01&02

FFP FILTER FEED PUMP 

ACF ACTIVATED CARBON FILTER

PSF PRESSURE SAND FILTER

DESCRIPTIONMARKS

RSP RETURN SLUDGE PUMP 

AIR BLOWER AB

RSTP

sand filling

pcc 1:5:10

DWARF WALL

75MM HIGH.

GL

0.23

with c.m 1:6

Brick work

230 tk.

0
.
1
5

0
.
1
5

SECTION OF COMPOUND WALL

0
.
2
3

0
.
2
3

0.69

0.230.46

1
.
5
M

75MM

DWARF WALL DETAIL

GL

p.v.c. pipe

"

4

1

2nos. of 1

BORE WELL

0.15

HARVESTING

RAIN WATER

3
.
0

0

0.90

0.60

0
.
6
0

WELL

FILTER WATER 

RAIN WATER CHAMBER

OPEN TERRACE

P.V.C.PIPE RAIN WATER

PIPE

150 CRS ON BOTHWAYS

16Ø TMT RODS AT

PLAN

150 CRS ON BOTHWAYS

16Ø TMT RODS AT

8/25Ø TMT RODS

8Ø TMT LINKS AT 150 CRS

DETAIL OF FOUNDATION FOR COLUMNS C3

ELEVATION

PCC M10 CONCRETE

GROUND LEVEL

8/20Ø TMT RODS

RCC PLINTH BEAM

8Ø TMT LINKS AT 150 CRS

3
3

0
0

4
5

0

1
0

0

300

3000

100

1
0

0

100

1
6

0
0

3000

4
5

0
2

5
0

1
0

0

100

100

100

100

300

450

2
3

0
0

0
.
3

3
0

.
3

0
1

.
5

2

4
.
0

0

0
.
1

5
3

.
7

0
0

.
1

5

4.00

0.153.700.15

P.C.C. 1:4:8

RCC Wall

Sand filling

P.C.C. 1:4:8

Sand filling

G.LG.L

SECTION A-A

AA

PLAN

FIRE FIGHTING SUMP

0
.
3

3
0

.
3

0
1

.
5

2

0
.
3

3
0

.
3

0
1

.
5

2

0
.
3

3
0

.
3

0
1

.
5

2

4
.
0

0

0
.
1

5
3

.
7

0
0

.
1

5

4.00

0.153.700.15

4
.
0

0

0
.
1

5
3

.
7

0
0

.
1

5

4.00

0.153.700.15

4
.
0

0

0
.
1

5
3

.
7

0
0

.
1

5

4.00

0.153.700.15

P.C.C. 1:4:8

RCC Wall

Sand filling

P.C.C. 1:4:8

Sand filling

G.LG.L

SECTION A-A

AA

P.C.C. 1:4:8

RCC Wall

Sand filling

P.C.C. 1:4:8

Sand filling

G.LG.L

SECTION A-A

AA

(HERMATICALLY CLOSED)

U.G SUMP DETAIL

SULLAGE TREATED/RECYCLED WATER

PLAN

(HERMATICALLY CLOSED)

U.G SUMP DETAIL

METRO WATER

PLAN

P.C.C. 1:4:8

RCC Wall

Sand filling

P.C.C. 1:4:8

Sand filling

G.LG.L

SECTION A-A

COLLECTION SUMP

AA

PLAN

 RAIN WATER HARVESTING

INLET

COLD WATER

STORAGE TANK

IN 4'0" HOT WATER

OUTLET

HOT WATER

2.32

SOLAR SYSTEM

FLOOR LVL

SC-71

SC-70

SC-69

SC-68

SC-67

SC-66

SC-65

SC-64

SC-63

SC-62

SC-61

SC-60

SC-59

SC-58

SC-57

SC-56

SC-55

SC-54

SC-53

SC-52

SC-51

SC-50

SC-49

SC-48

SC-47

SC-46

SC-45

SC-44

SC-43

SC-42

SC-41

SC-40

SC-39

SC-38

SC-37

SC-36

SC-35

SC-34

SC-33

SC-32

SC-31

SC-30

SC-29

SC-28

SC-27

SC-26

SC-25

SC-24

SC-23

SC-22

SC-21

SC-20

SC-19

SC-18

SC-17

SC-16

SC-15

SC-14

SC-13

SC-12

SC-11

SC-10

SC-9

SC-8

HSC-7

HSC-6

HSC-5

HSC-4

HSC-3

HSC-2

HSC-1

C
P

-
7
6

C
P

-
7
5

C
P

-
7
4

C
P

-
7
3

C
P

-
7
2

C
P

-
7
1

C
P

-
7
0

C
P

-
6
9

C
P

-
6
8

C
P

-
6
7

C
P

-
6
6

C
P

-
6
5

C
P

-
6
4

C
P

-
6
3

C
P

-
6
2

C
P

-
6
1

C
P

-
6
0

C
P

-
5
9

C
P

-
5
8

C
P

-
5
7

C
P

-
5
6

C
P

-
5
5

C
P

-
5
4

C
P

-
5
3

C
P

-
5
2

C
P

-
5
1

C
P

-
5
0

C
P

-
4
9

C
P

-
4
8

C
P

-
4
7

C
P

-
4
6

C
P

-
4
5

C
P

-
4
4

C
P

-
4
3

C
P

-
4
2

C
P

-
4
1

C
P

-
4
0

C
P

-
3
9

C
P

-
3
8

C
P

-
3
7

C
P

-
3
6

C
P

-
3
5

C
P

-
3
4

C
P

-
3
3

C
P

-
3
2

C
P

-
3
1

C
P

-
3
0

C
P

-
2
9

C
P

-
2
8

C
P

-
2
7

C
P

-
2
6

C
P

-
2
5

CP-24

CP-23

CP-22

CP-21

CP-20

CP-19

CP-18

CP-17

CP-16

CP-15

HCP-14

HCP-13

HCP-12

HCP-11

HCP-10

HCP-9

HCP-8

VCP-7

VCP-6

VCP-5

VCP-4

VCP-3

VCP-2

VCP-1

VSP

VSP

VSP

VSP

VSP

VSP

VSP

(
U

/
G

)
T

A
N

K
(
M

E
T

R
O

)
(
U

/
G

)
T

A
N

K
(
R

A
I
N

)

(
U

/
G

)
T

A
N

K
(
S

U
L
L
A

G
E

)

(
U

/
G

)
T

A
N

K
(
F

I
R

E
 
F

I
G

H
T

I
N

G
)

OPEN TRANSFORMER YARD

RWH

RWH

RWH

E
N

T.G
A

TE

G
A

TE
 G

U
TTE

R

G
A

TE
 G

U
TTE

R

E
X

IT G
A

TE

EFFLUENT TREATMENT PLANT

6.01

6
.0

1

1
.
8

0

11.15

2
.
8

0

10.40

5.00

6.00

6.00

61.36(S
A

)

4
.
0

0

4.00

4
.
0

0

4.00

4
.
0

0

4.00

4
.
0

0

4.00

1
8

.
0

5
(
S

B
)

3
0
.3

5
(S

B
)

9

.
1

0

(
S

B

)

5
4
.
0
0
(
P

B
)

5
2
.
0
0
(
P

B
)

2.20(PB)

5
9
.8

0
(P

B
)

1
1

5
.
2

0
(
P

B
)

1
8
.
2
0
(
P

B
)

3
0
.4

0
(P

B
)

3
6
.
6
1

9.4
9

9.58

11.93

9.58

9.58

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

5
.
0

0

7
.
8
3
(
S

A
)

2.11(SA)

5
9
.8

0
(S

A
)

 
5

.
8

3
(
S

A
)

1
1

4
.
1

2
(
S

B
)

2
6
.0

8
(S

B
)

1
0
5
.
4
1
(
S

B
)

5
2
.8

8
(S

B
)

25.6
0(P

B
)

Area : 425.98

No of Floors : G+1

Building Height : 11.90 Mtrs

O
N

E
 
W

A
Y

 
D

R
I
V

E
W

A
Y

 

O
N

E
 
W

A
Y

 
D

R
I
V

E
W

A
Y

 

11.00 LONG and 0.90 HIGH HANDICAP RAMP

11.00 LONG and 0.90 HIGH HANDICAP RAMP

LAND GIFTED TO CMDA FOR STREET ALIGNMENT

10.17m WIDE VANAGARAM - AMBATTUR ROAD

SITE PLAN (Scale - 1:200)

9
.
3
2

1
0
.
1
7

1
2
.
1
7

WALL

DWARF

HIGH.

75MM

SCALE 1:50

COMPOUND WALL

ELEVATION OF GATE AND

6.00

[
1
.
5
2
]

5
'
-
0

"

0.230.23

COMPOUND WALL

GATE



ISO_A0_(841.00_x_1189.00_MM)

SHEET NO.

FLOOR NAME

FLOOR NAME

2 / 3

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

Name

Signature

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

APPROVAL CONDITION

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

2
.
2
9

0.60

4
.
1
2

0.60

4
.
1
2

0.60

4
.
1
2

0.60

0.60

2
.
2
9

0.60

4
.
1
2

0.60

4
.
1
2

0.60

1
.
6
8

0
.
6
0

1.68

0
.
6
0

3.51

0
.